FelIX Classigue Team Lotus 49

Team Lotus type 49

Manual Rev. 0.3

September 2019
Approved and licensed by Classic Team Lotus Itd CLASSIC
ww.classicteamlotus.co.uk

Rev. 0.2



FelIX Classigue Team Lotus 49

“CLASSIQUE” is a high-competition, high-quality, 1/10-scale model car intended for persons aged 16 years and older with previous
experience building and operating RC model racing cars. This is not a toy; it is a precision racing model. This model racing car is not
intended for use by beginners, inexperienced customers, or inexperienced racers or by children without direct supervision of a
responsible, knowledgeable adult. Before building and operating your “CLASSIQUE”, YOU MUST read through all of the operating
instructions and instruction manual and fully understand them to get the maximum enjoyment and prevent unnecessary damage.
Read carefully and fully understand the instructions before beginning assembly.

Contents of the box may differ from pictures. In line with our policy of continuous product development, the exact specifications of
the kit may vary without prior notice.

Take appropriate safety precautions prior to operating this model. You are responsible for this model‘s assembly and safe operation!
Please read the instruction manual before building and operating this model and follow all safety precautions

IMPORTANT NOTES — GENERAL

e This product is not suitable for children under 16 years of age without the direct supervision of a responsible and knowledgeable
adult.

e Carefully read all manufacturers warnings and cautions for any parts used in the construction and use of your model.

¢ Assemble this kit only in places away from the reach of very small children.

e First-time builders and users should seek advice from people who have building experience in order to assemble the model correctly
and to allow the model to reach its performance potential.

 Exercise care when using tools and sharp instruments.

¢ Take care when building, as some parts may have sharp edges.

* Keep small parts out of reach of small children. Children must not be allowed to put any parts in their mouth, or pull vinyl bag over
their head.

¢ Read and follow instructions supplied with paints and/or cement, if used (not included in kit).

¢ Immediately after using your model, do NOT touch equipment on the model such as the motor and speed controller, because they
generate high temperatures. You may seriously burn yourself seriously touching them.

e Follow the operating instructions for the radio equipment at all times.

¢ Do not put fingers or any objects inside rotating and moving parts, as this may cause damage or serious injury as your finger, hair,
clothes, etc. may get caught.

* Be sure that your operating frequency is clear before turning on or running your model, and never share the same frequency with
somebody else at the same time. Ensure that others are aware of the operating frequency you are using and when you are using it.
e Use a transmitter designed for ground use with RC cars. Make sure that no one else is using the same frequency as yours in your
operating area. Using the same frequency at the same time, whether it is driving, flying or sailing, can cause loss of control of the RC
model, resulting in a serious accident.

e Always turn on your transmitter before you turn on the receiver in the car. Always turn off the receiver before turning your
transmitter off.

¢ Keep the wheels of the model off the ground when checking the operation of the radio equipment.

¢ Disconnect the battery pack before storing your model.

* When learning to operate your model, go to an area that has no obstacles that can damage your model if your model suffers a
collision.

* Remove any sand, mud, dirt, grass or water before putting your model away.

¢ If the model behaves strangely, immediately stop the model, check and clear the problem.

 To prevent any serious personal injury and/or damage to property, be responsible when operating all remote controlled models.

* The model car is not intended for use on public places and roads or areas where its operation can conflict with or disrupt pedestrian
or vehicular traffic.

¢ Because the model car is controlled by radio, it is subject to radio interference from many sources that are beyond your control.
Since radio interference can cause momentary loss of control, always allow a safety margin in all directions around the model in order
to prevent collisions.

¢ Do not use your model:

- Near real cars, animals, or people that are unaware that an RC car is being driven.

- In places where children and people gather

- In residential districts and parks

- In limited indoor spaces

- In wet conditions

- In the street

- In areas where loud noises can disturb others, such as hospitals and residential areas.

- At night or anytime your line of sight to the model may be obstructed or impaired in any way.

To prevent any serious personal injury and/or damage to property, please be responsible when operating all remote controlled
models.

Failure to follow these instructions will be considered as abuse and/or neglect.

We have made every effort to make these instructions as easy to understand as possible.

However, if you have any difficulties, problems, or questions, please do not hesitate to

contact the Fenix support team at racing@fenixwaterjet.com . Also, please visit our Web site

at www. Fenix-racing.com or www.fenixracingshop.com or https://www.facebook.com/FenixRacing.it/

the latest updates, set-up information, option parts, and many other goodies. We pride ourselves on taking excellent care of our
customers.

Rev. 0.2


mailto:racing@fenixwaterjet.com
http://www.fenixracingshop.com/
https://www.facebook.com/FenixRacing.it/

FelIX Classigue Team Lotus 49

Please note. Classique is not the usual rc model car. The assembly procedure, although very simple,

is a little unusual, being the body “part” of the car.
So, please, read the manual before start the assembly. Body should be painted before the

installation.

Best solution for painting the Classic Team Lotus 49, is rely over Lexan Tamiya PS- colours. As usual, wash the

body with warm water, using a drop of dish soap.
Remind to paint darker colours first, and clear colours later. Best is start with the chassis area. A good masking

tape like Tamiya 87034 will help you.
The iconic yellow stripe is provided in the decal sheet, so you can just paint the body using the Tamiya PS22

Racing green. Remember to mask the body cowl, later you can choose to leave it clear or paint it with a
transparent yellow such as the Tamiya PS42.

Rev. 0.2



reilfX Classique Team Lotus 49

1967 Dutch GP
5 J. Clark
6 G. Hill

1967 German GP
3 J. Clark
4 G. Hill

1968 South African GP
3 J. Clark
4 G. Hill

WUV Wi e
RSB |

Rev. 0.2



FelIX Classigue Team Lotus 49

Lower body preparation
Let's start with

lower part of the
body

Cut as shown -
Open the grey
holes

Drill  the grey
holes - Open the
grey area

Rev. 0.2



reilfX Classique Team Lotus 49

Open the grey
{ rectangle.

4 R : You might want to
[ / / 7 ‘ paint the lower
[ LA @ ’ body in this

moment.

Cut a portion of
38 the lower body as
© shown.
] o

Rev. 0.2



N\
A,
92
S
Q
W
S
S
M~

we

reillX

<
Q0
(©
(aa]

junsiajuno)
z 123205 UOBexXaH - OT«EW - Malds vOOMH| €T
z pJepuels - Inu g LTOMH| €T
I 43M02 - 31 Ul ApIS STOOX4| <T¢C
T 10ALd - 31 jul| ApIS STO0X4| <0C
junsiajuno)
z 123205 UOBexXaH - OT«EW - Malds vOOMH| 6T
junsiajuno)
z 19)20S UOSEX3H - 9. EN - M3IIS ZIOMH| 48T
z 1s0d njy wwot SPOTXd| #LT
¥ J13puljA) 193205 UOSEX3H - 9. 7N - M3IIS PTOMH| 9T
I 43M02 - 31 Ul ApIS STOOX4| ST
T 10ALd - 31 jul| ApIS STOOX4 | +PT
z jul| - a1ayds uoisuadsng TTOXd| +ET
T 8 Y30710H YOLOW g-0s0X4| 2T
C «V/1X,8/€ padue|d Sulieag |jeg BE-VIXd| &TT
(13pjoy
z Jojow QSQX4 104) - Ja3snlpe yBiay apry 8Y00X4| 0T
T ¥ - 43070H YOLOW V-0S0X4 6
z 9’9 |leqiun 8¥N4-X4 8
I uoIng 193205 UOSEX3H - 9L EN - M3IIS 800MH L
junsiajuno)
g 19)20S UOSEX3H - 9. EN - M3IIS ZTOMH 9
1 3delq Jeay LSH S
T YIQATOH HIOHS - ¥SH|  H20Ys-pySH 14
T anbisse|) Jeql €SH T
AD uondudsaq NdD waiy

Rev. 0.2



FEIX Clastique

Rev. 0.2

Team Lotus 49

Make 2 sets
Note: Put a drop of oil
over the sphere and
carefully tight the M2x6
screws. The sphere
should move easily, but
w/o too much play.

Use 2 x HW0014
M2x 6 screws and
1 x FX002 sphere

Using 2 x HWO012
M3 x 6 counter
sunk screws, fix
the 2 pivot group
to the T-bar.

Using 4 x HWO012
fix the 2 motor
holders to the T-
bar. Once done,
insert the 2 ride
height  adjuster
into the slot (use
always the same
number 0-0 or 1-1
etc).

Insert the 2
flanged bearing in
the ride height
adjuster.

Using 1 x HWO012,
fix 1 FU-FX48
uniball in the
centre hole, using
1 HWO008 M3x6
button screw, fix
the other uniball



Team Lotus 49

Using 6 x HWO008
fix as show the
shock holder and
the rear brace.

Note: Keep the
remaining  parts
from Bag A for a
later use.

Rev. 0.2



Bag B

Team Lotus 49

o

we
Q)
&

ST

N
Iy ﬁlﬁw-lll

NGNS G
G
( O/ ez

reillX

s e

QS

FT

[
e —

i 3
-

1 w Jadueg 00000 | W05 | T g s o [ peDoMd | oFE
1 v Jadueg 0000 | «6F | T Mz s oy [ 60070 | EE
] Wy W T Bunesg SOTNd | «BF | T PO oNIS TSH| #TE
[4 LHOHS - WOr P9 | LEOONY | oiF | T PIRPUEIS-INU BN | BTOMH| TE
1 OTLEW M5 qnes | ZETOMM | 0% | W was o [ EZO0Md | 0E
1 uoiEld SR | B-TP00Nd | LSF | T | HUNEISILNGT 15YI05 KA - GE X BN - MADS|  TZOMH| 6T
1 hpogisdwed | w-TrO00Nd | JFF | T | YUnsisIuncd 15005 XA - OT ¥ b - A0S | EEDMM| JBT
MIPIUERL £ PaRpUETS - i I Buppo) 15| QDDMH | LT
z - BupEals ApEnguIng w0y BASN | 1-9700%d | £ 7 | gurmssiunog 199005 ©9H - IT FEW - Mes | ozomH| o7
¥ JerieE) 0o W LOHNG 105 ¥AH - 9.6 - Mas [ BoomH| sz
I WO CAITSENRES w_.a..e.._h Jgp | T | AensRIen00 129205 XaH - ST XEW-M3RS|  PIOMH| oFT
z B -y R pm——— e g UOING TPOS YR - B.EN - MADS)  EDOMM] ET
4 yiudn Buuasis muad | sTo0nd| BE L FUNSIUNG) IIPOS KIH - S.EN - mas | TTOMH| 7T
z .0 s arun|  erome| wie |0 odmwwizT)  esooxd] 1@
z Py p—— vy [ Jap|oy Apoq sy o1sH| 0T
T sapioy Bunds - g ur aps | ST0GN | WSE | OTEW MBRSAMT)  TEOAH] <61
v | 0T | HUTSSAnO0 15305 w3 - OTLEW - M35 | FDOMH| 8T

AD uonduasag N2 | 3 parpuRis - anw Buppa ES M| ToomH| LT
T 7 sadwng 65| 91

T FOYE R AU SSH| T

T POTd Wy dsng|  OQTEETS| £1

I Jappoy Assnieg Jeay L5H| 1T

I Bpoy Jsdwng &sH| ot

T asod ny Wt | SPOTHd| 6

T ©OT4 d50s a@rues] | JIEEIS| B

T POT4 WowsE EauEd | sTEETS| £

T wwgz 5ed |  psDONd| @

T wdfury | TrzEoEEI| ©

ot goEqun | gpnsxd| v

T POT4 Wy samo] [ w-TBETS| T

T ams ssseyd anbissep [ amsTsH| T

W
AD uondussag Nd3 au

10

Rev. 0.2



FEIX Clastique

<4

Rev. 0.2

Team Lotus 49

Using 4 HW M3 x
10 (from bag A)
fix the T-bar group
to the main
chassis. On the
front pivot use the
HW027 M3 nut
and on the rear
pivot the 2
FX1045 10mm
posts.

Take the main
chassis and the
lower body, align
the holes.

Slide the bumper
holder into the
body opening -
Then insert the
M4 x 10 screw

11



reilfX Classique Team Lotus 49

Tight the M4 self-
locking nut -
Note: Almost full,
the M4 screw
should be able to
rotate a little

Assembly the
bumper with the
=N 4 M3 x 10mm
countersunk
screws

Tight the 2 M3
self-locking nuts
and the 2 x
FX0053 posts

Make 2 sets as
show. Note:
spring  holder
might have 2
different shape.
Hex one or
round one.

A% Grub screw
G, (A M3x8
~ @y

12

Rev. 0.2



FEIX Clastique

y

Rev. 0.2

Team Lotus 49

Use special
attention  when
“thread” the grub

screw in the
carbon fibre,
lubricate the grub
screw often
during the

operation and
insert it slowly.

Insert the FUFX48
and fix it with 1 x
HWO008 M3x6
button screw
Slide the HS7 rear
battery holder
into the body
holes and fix it
using 2 x HW012.

Note: some parts
from previous
assembly are
omitted for sake
of clarity.

Slide 2 x HWO004
M3x10 hex
countersunk

screw through the
holes in the body
and in the chassis

Over the screw
insert the FX0023
Imm aluminium
shim and screw
the FX0054 26mm
post.

13



FEIX Clastique

Rev. 0.2

Team Lotus 49

Using 1 x HW0012
fix the FUFX48 at
the HS5 central
shock holder.

Use 2 HWO008 M3
X 8 button screw
to fix this group to
the FX0054

Battery
installation.

This model can
use only “Super
shorty lipo pack”
with a size of 69.2
X46.8 x 24.9mm

Note: battery not
included

Assembly the side
damper as shown

Install the damper
as shown.

14



reillX

~ -

--- NOTE: newer kit are equipped with 15mm posts. So, no 3 mm is required. ---

Rev. 0.2

Classigue Team Lotus 49

Slide the 2 x
HWO021 M4 x 35
and the 2 x
HWO024 M3 x 25
through the lower
body and the
chassis.

Insert the 51381
lower arms over
the screws.

Slide the 51381
spacer and the
central element
51831 over the
HWO021 screws.

Insert the 2 x
HW028 M4 nut
into the hex
recess and tight
the M4 screws.

Slide the 2 x
HW026 M3 x
12mm  through
the lower body
and the chassis.

Insert the 2 x
3mm FX0074 alu
shims over the
screw protruding
from the chassis.

15



FEIX Clastique
O

Rev. 0.2

Team Lotus 49

Fix 2 x FX1045
over the HWO026
screws and slide 2
X FX02009 2mm
alu shims over the
HWO024.

Take the HS2
servo holder.
Note: the flat area
goes to the front
of the model

Insert the low
profile servo (not
included) in the
servo holder.

Fix it with using 4
x HWO033 screws
and 4 HWO0O02 self-
locking M3 nut

Slide the servo
group over the 2 x
HWO024

Secure the group
using 2 x HWO003
and 2 x FX1045
10mm alu post.

16



FEIX Clastique

Team Lotus 49

L

=
[

Rev. 0.2

=T

Insert 4 x HW032
M3 x 10 grub
screw as shown.
Leave them
protrude for 5mm

Fix and tight 4 x
FUFX48 over the
protrudring part
of the HW032

Insert 2 x HW003
into the servo
saver and screw 2
x FUFX48.

Insert the servo
saver over the
servo (not
included) and fix
it using the proper
screw provided in
the servo box.
Insert the upper
arms into the
FUFX48—

Note: you might
need to use some
effort.

17



FEIX Clastique

0] — D

B 1]
B

FX0034 - Silver

H

=2

005 - Seeger

Rev. 0.2

Team Lotus 49

Insert, as shown,
the plastic
spheres in the
arms.

Using 1 x HWO0O03
fix 1 FUFX48.

Put the plastic
shims on the
upper area, the
alu shim in the
lower portion.
Make 2 set mirror
like.

Steering hubs.
Use 1 x HW0014
M2x 6 screw to fix
the 19804495
uniball.

Use the Grey ball
joint 53601 over
the 19804495
uniball.

Grub screw M3x3
can be used to
better secure the
steering over the
kingpin.

Provided plastic
shims can be used
to set the front
ride height.

Insert the front
spring, as show.

Secure the
kingpin in position
using the 2 x
HWOO05 Seeger

18



reilfX Classique Team Lotus 49

T Make 2 sets

pAY) X

X

Install the
assembled rods
over the FUFX48.
You can set the
required toe after
the proper radio
settings.

19

Rev. 0.2



Team Lotus 49

we

reillX

LI TUIHYIS
I XIyas

“INO Way} aye] pue ul way) ind 0} poya awos aye) Wybiw )
“ays n1ay} ui ybn Jayies are geyo0ox4 U sbuueaq jey) aieme aq ‘eses|d
‘310N

I SouUBUSUEY LZ0aeda £l
I SouUBUAUEN 120a9a zl
Brid pa £10092a b
WY SouBUIIEL
ZiLL Qg seeg eg-ued | Z1-22009d 0L
WY SouBUIIEL
ZiLiL Qg seeg eg-ued | Z1-220090 6
WY SoUBUSIUIEL
ZL/L WQ sesg Jeg-ued | Z1-220090 8
Buueag jsmuyL WVEFODX4 L
BusnoH yia|  SEF00XA g
sad g
-8 asydg owessy | DEF0DXd g
dpya# g Jeag ndg +8-+04 ¥
1y Bupeag £20090 £
ajed yig SL00-1 z
18pjoy
L Bury i ape wniuey) | QEFODXA L
AlD uopduasag NdD waj|

20

Rev. 0.2



Team Lotus 49

we

reillX

/0 FETHSS
2 Xiezs

b ¥ sauBUSUIEY L2naoda £l
b ¥ soueuaIEl LZnaoda ¢l
b Bnid g £10d9d b
WY 20UBUSUELW
L L Hig Jeeg leJrued | Z1-220090 oL
W S0UBUUIELW
£ cH H§iq Jeeg Jejrued | Z1-¢20090 6
WY 2oUBUAUELW
b cH H§iq Jeeg Jejrued | Z1-¢20090 8
b Buueag jsniy) YERDOXS L
b BuisnoH a FEr00Xd 9
sod g|
b = W8/1 2ueyds olwels) DJEFQOXS S
L dpio# g Jes0 Jndg ra-+Qd 14
£ Iy Buueag £20094d £
4 aerd g S200-14 4
Bapjoy
L Bury Yy apee wnuey | aer0oxd I
ALD uonduosag NdD way|

=

e 0] TNV — T

I

w

JJ
k..L__

.

“JN0 w8y} 9)E} PUE Ul WaY] JNU 0} HOYS SWOS 8XE} JYDIiw |
“ays Jiay) ul ybn Jayjes ale geyooxd ul sbuueaq 1ey) aieme aq ‘eses|d

-310N

—
N

Rev. 0.2



reilfX Classique Team Lotus 49

Fixing holes

Rev. 0.2

Insert the left
wheel hub over
the differential
axle and secure
it with 2 x
HWO003

Cut the upper
part of the body
as show. Open
the side grey
holes and front
ones. Front
ones should be
about @ 3mm
Take care that
the grey hole
will be used to
fix the body to
the model

Paint and fix the
driver hear to
the driver body
and cut the grey
area.

Drill the grey
holes @ 3mm

Fix the driver

body to the
upper body.
Use the

provided M3x6
button screws
and nuts.

22



Cut the nosecone
as show

reilfX Classique Team Lotus 49
N

Using the dimples
as reference drill
4 by @ 3mm

Note:

For easy fit, you
may need to cut
the nose cone
about 4 mm more

Fixing the nose
cone.

Using 4 by M3x6
button screw, fix
the nose cone to
the upper body.

, Note:

For easy fit, you
may want to cut
the body along
the dotted line.

1-Slide the upper
body over the
lower body

2 - rotate it.

Slide over the
fixing points and
secure it using 2
fixing clips

23

Rev. 0.2



) oo
o c @ c “— =1
9 = c + L
2 £ © L
4 dO = anmm = 5 _O, ‘,_
= Q = i !
95 - 2 g2 o=t =N
(4] o P ] < o 0w — o E t,,_‘,_,,
u +hL..mb = o ..mh.manu
= — + - = © ! @i
) RN me wm [3) feﬁg.m%ae — 0@
£ a i c o S =
Q x3g8 xg¢ T 5 §30Y8Z45 2 a4
ftc>S % E o 3 ©c2 T vuow 2L
m SELQsCHRE &

Receiver

we

Optional parts:

reillX

24

Rev. 0.2



